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B1grade FR Aluminum
Com0osite Panel foi curtain

wall
Entrustment test

Guangzhou 粼
`lstrong Nc、

v Ι̌at。riaI

Holdi,:1g Co,,ltd.
WILLsTRONG

Guang砂pu Mus“♀ng New∴ M狨erid
Holdhg C9,,ltd,

Good condition

sampIe
Recoved

Date

July21∶ 2017

Production

Date/

Batch No。

July1Q,2017

17071001626205

Pioduction thi。kncss

俪

FC抵°∞龃吧

GB/T17748~2016A、 luΠⅡ niurll-plastic composite panel for curtain、 vaⅡ

Detailed conclusions are listed inpage2-6.

Conclusion

nts~of GB/T

1I,2017

Remarks:  (ProVidcd(by。 ntF讧 st。 d un⒒ ) (    
∷
         熟

1. Grade: B1.

2. The.report is supplemented with changes to the number WT20l7B01B0l2ll
interim-1 inspection report.

鼋 :国检集团

楼电话 : 65728538  由阝编 : 1ooo24
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. Test Item

RequⅡem0nts of

standard
Test Results

Individual
Conclusion

2
Aluminhm
thickncss

Front

Avg。 >0.5o1mm 0.5OnⅡn Pass

Ǐin, )0.48mm 0,50nⅡn Pass

Front

Avg, >0.50rrm 0、 50n11n Pass

Ǐin, )0.48mm
0.50n11m Pass

3 Fihu thickness

Avg‘ )25um 25um Pass

Ι̌in. >23um 24um Pass

4 Surface pencil hardness zII Pass

5 Gloss tolerance 0.9 Pass

6 Flexibility (2T 2T Pass

7
Coating

adhcs10n

Grid
Dra、ving

卜Ιcthod
Class0 Class0 Pass

C订clc

Drawing
Method

Class1 Class1 Pass

8 Impact resistance 》50kg· cm 50kg· cm Pass

9 Abrasion re蚯 stanc。 >5L仙m 6.4L/um Pass

10 Hydr° 。hloⅡ。 aci-rcsistan0e Nρ  Chan宫 e NOc0angc Pass

△
Ι
△
Ι Alkali rc“stance

No abnor1nity

△E<2
No abnoⅡ nity z
△E=0.63 Pass

12
Nitiic a。 id resistance

No abno口αⅡty
△E(5

No abnor111ity

AE=0.92 Pass
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检验单位地址:北京市朝阳区管庄

国检集团
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No。 Test Ite111
Reqluirements

of standard
Test Results

IndividuaI

CondusioⅡ

13 Solvent resistance No base exposed No base exposed Pass

14 Po11ute rcsistancc <5% ⒉l% Pass

15 uO嚣盥胬奔
s?:
<4.00× 1σ

5℃丬
1.79× 10ˉ

513ˉ l
Pass

16 oil resistance Np Change No change, Pass

17
Hcat di哎 ortion

tclnpcrature
)95℃ 112℃ Pass

18
Pcnetrating

resistance
》7,0kN 8,3kN Pass

19 shcaring“rmgth ⒛ ,OMPa Pass

20
Boiling water

rcsistallce
No change No change Pass

21 Bending strcn酗 >1ooNIPa

Front
longitudinal 11ClMPa Pass

Front1ateral 1o8NrPa Pass

Back
long⒒udinal

111卜ΙPa Pass

Back latcral 1o5NrPa Pass

22
Bending elasuc

modulus 2 2.0x104Mpa

Front

long"udinal
3.4× 104MPa Pass

Front latcral 3.5× 104NIPa Pass

Back
longitudinal

3.4× 104卜ΙPa Pass

Back later钊 3.3x 104Mpa Pass

检验单位地址:北京市朝阳区管庄

国裣集团
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No。 Test Itenl
Req!irements of

stand亠 rd  ˇ Test Results

Indivi

dual

CoⅡd
usion

25

b
u
r
n
i
n
g
b
e
h

avl

or

CaloⅡ flc

Valuc for

1`/Iaterial黑
卡 HFR

`∷

12MⅣkg 10:8卜ΙJ/kg Pass

Bl
B

∏ GRAO茄 J,W/s (120
o Pass

THR60眈 ,MJ (7.5
1.3 Pass

LatcraI spread of

name

∷
Doo§ n。t reach

thc ρdge ofthc

∷'W1ng

Does not reach the
edge of the wing Pass

Flamcto h。
璧⒒ Fs(15omm Fs(150mm Pass

F艹 ňing
droⅡ
ρts/part凵 esⅡ

No ignited fIlter

papcr
No ign"ed flltcr

paper Pass

l

Ad

0-n

al

inf

ōr

m̄

a-j

o-n

TSPooos, fi] ≤50 19 Pass

sM0GRA,m2`。 ? 《3o 0 Pass

d0

t0

Flaming
d∞plcts/particIes

N。 n征血ng
droplets/partd∞

in6oos

Nσ flaming

droplcts/particl“ h
600s

Pass

Toxic⒒y,ˇ gfade ZAl ZA1 Pass

Reη arks:CBlank)~∷
~~~ˉ —

T   I        |         |

检验单位地址:北京市

国检集团



NoticO

1、 本报告无中心
“
检验专用章

”
和骑缝章无效。
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2、 本报告无
“编制、审核、批准″签字无效。
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6、 本报告采用防伪纸张,复印后应带有网格底纹,数据页背面的编号为随机编号,
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++,t'ffiFFfr,
!!trL <aodress): JhH'fi#HX€EFE r +

No.l Guunzhuang Dongli,Chsoyang District, Betjing 100024, P.R. China.
frFffi (PostCode): 100024

Hifr (re I )' (s6-10) 6s728s38 s1167681 t7s83 I 7sB4

{€H (rax ), (36-10) lsTrssgr

#frHfrAi6' Tel: (86-lD srr6767s Fax: (86-rD 6s764684

Etrll (wen), http://www.cbmtc.com www.chinabmnet.com www.ctc.ac.cn
H+FFffi' (E-mail): baogao@ctc.ac.cn
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